



Hong Kong Government Recognized Service Supplier
Approved Laboratory of The Woolmark Company

Members of :
American National Standards Institute Hong Kong Association of Certification Laboratories
American Society for Testing and Materials Hong Kong Toys Council
British Standards Institute

TEST REPORT

NUMBER: HJ00464354

APPLICANT: TOP CREATION (ASIA) LIMITED
14/F FORTIS BANK TOWER
77 GLOUCESTER RD
WANCHAI
HK

DATE: Jul 18, 2006

ATTN: JOTE NG

SAMPLE DESCRIPTION:

ONE (1) PIECE OF SUBMITTED SAMPLE SAID TO BE :
ITEM NAME : **ITHERMO COLD PACK -4C.**
REFERENCE NO. : HK-CHX-2.

TESTS CONDUCTED:

AS REQUESTED BY THE APPLICANT, FOR DETAILS REFER TO ATTACHED PAGE(S)

CONCLUSION:

<u>TESTED SAMPLES</u>	<u>STANDARD</u>	<u>RESULT</u>
BLUE PLASTIC OF SUBMITTED SAMPLE	EUROPEAN COUNCIL DIRECTIVE 91/338/EEC FOR TOTAL CADMIUM CONTENT	PASS

FOR AND ON BEHALF OF :
INTERTEK TESTING SERVICES HK LTD.

KAREN S.C. NG
GENERAL MANAGER



Hong Kong Government Recognized Service Supplier
Approved Laboratory of The Woolmark Company

Members of :
American National Standards Institute Hong Kong Association of Certification Laboratories
American Society for Testing and Materials Hong Kong Toys Council
British Standards Institute

TEST REPORT

NUMBER: HJ00464354

TESTS CONDUCTED

1 TOTAL CADMIUM (Cd) CONTENT IN BLUE PLASTIC

AS PER EUROPEAN COUNCIL DIRECTIVE 91/338/EEC, ACID DIGESTION METHOD WAS USED AND TOTAL CADMIUM CONTENT WAS DETERMINED BY INDUCTIVELY COUPLED ARGON PLASMA SPECTROMETRY.

RESULT : LESS THAN 0.0005%

LIMIT : 0.01%

% = PERCENTAGE BASED ON DRY WEIGHT OF SAMPLE

DATE SAMPLE RECEIVED : JUL 11, 2006

TESTING PERIOD : JUL 11, 2006 TO JUL 14, 2006

END OF REPORT